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Appendix A: 20dB Emission Bandwidth
Test Result
Test Mode Antenna Freq[MHZz] 20dB EBW[MHZz] FL[MHz] FH[MHZz] Limit{MHZz] Verdict
DH5 Ant1 2402 1.09 2401.47 2402.56 - -
DH5 Ant1 2441 1.08 2440.47 2441.56 - -
DH5 Ant1 2480 1.09 2479.47 2480.56 - -
2DH5 Ant1 2402 1.27 2401.38 2402.65 - -
2DH5 Ant1 2441 1.26 2440.38 2441.64 - -
2DH5 Ant1 2480 1.27 2479.38 2480.65 - -
3DH5 Ant1 2402 1.26 2401.36 2402.63 - -
3DH5 Ant1 2441 1.26 2440.36 2441.62 - -
3DH5 Ant1 2480 1.26 2479.36 2480.62 - -
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Appendix B: Occupied Channel Bandwidth
Test Result
Test Mode Antenna Freq[MHz] OCB [MHZz] FL[MHZ] FH[MHZz] Limit{MHZz] Verdict
DH5 Ant1 2402 1.046 2401.4845 2402.5305 - -
DH5 Ant1 2441 1.046 2440.4845 2441.5305 - -
DH5 Ant1 2480 1.049 2479.4815 2480.5305 - -
2DH5 Ant1 2402 1.181 2401.4096 2402.5904 - -
2DH5 Ant1 2441 1.175 2440.4126 2441.5874 - -
2DH5 Ant1 2480 1.184 2479.4096 2480.5934 - -
3DH5 Ant1 2402 1.175 2401.4126 2402.5874 - -
3DH5 Ant1 2441 1.178 2440.4126 2441.5904 - -
3DH5 Ant1 2480 1.187 2479.4066 2480.5934 - -
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Appendix C: Maximum conducted output power
Test Result Peak
Peak Peak ) EIRP
Test Mode Antenna Frequency Power Power Limit Gain EIRP Limit Verdict
[MHz] [dBi] [dBm]
[dBm] [dBm] [dBm]
DH5 Ant1 2402 2.27 <20.97 -1.38 0.89 - PASS
DH5 Ant1 2441 1.65 <20.97 -1.38 0.27 - PASS
DH5 Ant1 2480 1.60 <20.97 -1.38 0.22 - PASS
2DH5 Ant1 2402 212 <20.97 -1.38 0.74 - PASS
2DH5 Ant1 2441 1.51 <20.97 -1.38 0.13 - PASS
2DH5 Ant1 2480 1.50 <20.97 -1.38 0.12 - PASS
3DH5 Ant1 2402 2.09 <20.97 -1.38 0.71 - PASS
3DH5 Ant1 2441 1.49 <20.97 -1.38 0.1 - PASS
3DH5 Ant1 2480 1.49 <20.97 -1.38 0.1 - PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0067-RF-A1 Page 10 of 38

Test Graphs

Spectrum uél Spectrum uél
Ref Level 30.00 dém  Offset 8.86 d8 @ RBW 3 MHz Ref Level 30.00 dém  Offset 9.06 d @ RBW 3 MHz
jo Att 40de  SWT 13ps @ VBW 10 MHz  Mode Auto FFT o Att 40de  SWT 1.3ps @ VBW 10 MHz  Mode Auto FFT
Count 100/100 Count 100/100
@ 1Pk View @ 1Pk View
M1[1] 2.27 dBm| M1[1] 1.65 dBm
2.40161640 GHz| 2.44063240 GHz|
20 dBm 20 dBm
10 dém 10 dém
M1 M1
0d8 - 0d8
B B
-10 dBm, -10 dem e
-20 dBm -20 dBm
-30 dB -30 dB
-40 dBm -40 dBm
-50 dém -50 dém
-60 dBm -60 dBm
CF 2.402 GHz 1001 pts Span 8.0 MHz CF 2.441 GHz 1001 pts Span 8.0 MHz
— —
L )| J QIR l )@ J QIR
Date: 4.SEP.2024 11:05:48 Date: 4.SEP.2024 11:06:12
DH5-Ant1-2402-PASS DH5-Ant1-2441-PASS

Spectrum uél Spectrum uél

Ref Level 30.00 dém  Offset 9.06 d @ RBW 3 MHz

Ref Level 30.00 dém  Offset 8.86 d8 @ RBW 3 MHz

jo Att 40de  SWT 13ps @ VBW 10 MHz  Mode Auto FFT o Att 40de  SWT 1.3ps @ VBW 10 MHz  Mode Auto FFT
Count 100/100 Count 100/100
@ 1Pk View @ 1Pk View

M1[1] 1.60 dBm M1[1] 2.12 dBm|

2.47970430 GHz 2.40161640 GHz
20 dBm 20 dBm
10 dém 10 dém
M1 M1
0d8 = — 0d8 ==
B — — B

[
-10 dBm -10 dBm

-20 dBm

-20 dBm
-30 dB -30 dB
-40 dBm -40 dBm
-50 dém -50 dém
-60 dBm: -60 dBm:
CF 2.48 GHz 1001 pts Span 8.0 MHz CF 2.402 GHz 1001 pts Span 8.0 MHz
— —
L J J QIR l ) J QIR
Date: 4.SEP.2024 11:06:42 Date: 4.SEP.2024 11:07:58

DH5-Ant1-2480-PASS 2DH5-Ant1-2402-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0067-RF-A1

Page 11 of 38

Spectrum uél Spectrum uél
Ref Level 30.00 dém  Offset 9.06 d @ RBW 3 MHz Ref Level 30.00 dém  Offset 9.06 d @ RBW 3 MHz
jo Att 40de  SWT 13ps @ VBW 10 MHz  Mode Auto FFT jo Att 40de  SWT 13ps @ VBW 10 MHz  Mode Auto FFT
Count 100/100 Count 100/100
(@ 1Pk View (@ 1Pk View
M1[1] 1.51dBm M1[1] 1.50 dBm
2.44060040 GHz| 2.48039160 GHz|
20 dBm 20 dBm
10 dém 10 dém
M1 M1
0 by —— | ] 048 —— e g ——]
//
-10 dem -10 dBm—=— \
-20 dBm -20 dBm
-30 dB -30 dB
-40 dBm -40 dBm
-50 dém -50 dém
-60 dBm: -60 dBm:
CF 2.441 GHz 1001 pts Span 8.0 MHz CF 2.48 GHz 1001 pts Span 8.0 MHz
—
1 1
L ] J QIR l )i QR

Date: 4.SEP.2024 11:08:13

2DH5-Ant1-2441-PASS
Spectrum

Date: 4.SEP.2024

11:09:42

2DH5-Ant1-2480-PASS

uél Spectrum uél
Ref Level 30.00 dém  Offset 8.86 d8 @ RBW 3 MHz Ref Level 30.00 dém  Offset 9.06 d @ RBW 3 MHz
jo Att 40de  SWT 13ps @ VBW 10MHz Mode Auto FFT jo Att 40de  SWT 13ps @ VBW 10 MHz  Mode Auto FFT
Count 100/100 Count 100/100
@ 1Pk View @ 1Pk View
M1[1] 2.09 dBm)| M1[1] 1.49 dBm
2.40160040 GHz 2.44060840 GHz
20 dBm 20 dBm
10 dém 10 dém
M1 M1
0 de =1 =] 0 de —_—— === Sy
-10 dBrm / -10 dBm
-20 dBm -20 dBm
-30 dB -30 dB
-40 dBm -40 dBm
-50 dém -50 dém
-60 dem -60 dem
CF 2.402 GHz 1001 pts Span 8.0 MHz CF 2.441 GHz 1001 pts Span 8.0 MHz
— —
1 1
L ] J CRRARRAND L )i J QIR
Date: 4.SEP.2024 11:10:10 Date: 4.SEP.2024 11:10:29

3DH5-Ant1-2402-PASS

3DH5-Ant1-2441-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2024-0067-RF-A1

Ref Level 30.00 dém  Offset 9.06 d @ RBW 3 MHz

fo Att 40de SWT 13ps @ VBW 10MHz Mode Auto FFT
Count 100/100

@17k View

Page 12 of 38

mi[1] 1.49 dBm|
2.47960840 GHz|
20 dBm

10 dém

0 dey =

-10 dBm

-20 dBm

-30 dB

-40 dBm

-50 dém

-60 dBm:

CF 2.48 GHz 1001 pts

)i ) T

Span 8.0 MHz

3DH5-Ant1-2480-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0067-RF-A1 Page 13 of 38

Appendix D: Carrier frequency separation

Test Result
Test Mode Antenna Freq[MHz] Result{MHz] Limit(MHZz] Verdict
DH5 Ant1 Hop 1 20.727 PASS
2DH5 Ant1 Hop 1.357 =21.270 PASS
3DH5 Ant1 Hop 1.142 20.840 PASS
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Appendix E: Time of occupancy

Test Result
Burst Width Total Hops .
Test Mode Antenna Freq[MHz] Result[s] Limit[s] Verdict
[ms] [Num]
DH1 Ant1 Hop 0.429 70 0.03 <04 PASS
DH3 Ant1 Hop 1.621 20 0.032 <04 PASS
DH5 Ant1 Hop 2.815 60 0.169 <04 PASS
2DH1 Ant1 Hop 0.489 60 0.029 <04 PASS
2DH3 Ant1 Hop 1.681 70 0.118 <04 PASS
2DH5 Ant1 Hop 2.873 70 0.201 <04 PASS
3DH1 Ant1 Hop 0.415 60 0.025 <04 PASS
3DH3 Ant1 Hop 1.660 50 0.083 <04 PASS
3DH5 Ant1 Hop 2.748 20 0.055 <04 PASS
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